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Report No.: BTL-FCCP-2-2004H039

| Test Mode [ TX N-20M Mode
Frequency Power Spectral Density Max. Limit
Ehrenmns] (MH2) (dBm/3kH2) (dBm/3kH2) Result
01 2412 -2.54 8 Complies
06 2437 -0.95 8 Complies
11 2462 -0.57 8 Complies
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Test Mode | TX N-40M Mode
Frequency Power Spectral Density Max. Limit
Chenmnz] (MH2) (dBm/3kHz) (dBm/3kHz) Resut
03 2422 -5.01 8 Complies
06 2437 -5.78 8 Complies
09 2452 -4.66 8 Complies
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3L

Report No.: BTL-FCCP-2-2004H039

| Test Mode [ TX AC-20M Mode
Frequency Power Spectral Density Max. Limit
Ehrenmns] (MH2) (dBm/3kH2) (dBm/3kH2) Result

01 2412 -1.93 8 Complies

06 2437 -1.28 8 Complies

11 2462 -1.01 8 Complies
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Test Mode [ TX AC-40M Mode
Frequency Power Spectral Density Max. Limit

Cremmnz) (MH2) (dBm/3KH2) (dBm/3kHz) Rzl
03 2422 -5.03 8 Complies
06 2437 -6.22 8 Complies
09 2452 -5.49 8 Complies
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3L

Report No.: BTL-FCCP-2-2004H039

ANT2
| Test Mode [TX B Mode
Frequency Power Spectral Density Max. Limit
Ehrenmns] (MH2) (dBm/3kH2) (dBm/3kH2) Result
01 2412 2.79 8 Complies
06 2437 2.44 8 Complies
11 2462 1.49 8 Complies
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Test Mode ‘TX G Mode
Frequency Power Spectral Density Max. Limit
Chenmnz] (MH2) (dBm/3kHz) (dBm/3kHz) Resut
01 2412 -1.44 8 Complies
06 2437 0.09 8 Complies
11 2462 -0.98 8 Complies
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3L

Report No.: BTL-FCCP-2-2004H039

| Test Mode [ TX N-20M Mode
Frequency Power Spectral Density Max. Limit
Ehrenmns] (MH2) (dBm/3kH2) (dBm/3kH2) Result
01 2412 -2.17 8 Complies
06 2437 0.24 8 Complies
11 2462 -0.78 8 Complies
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Test Mode | TX N-40M Mode
Frequency Power Spectral Density Max. Limit
Chenmnz] (MH2) (dBm/3kHz) (dBm/3kHz) Resut
03 2422 -5.13 8 Complies
06 2437 -5.55 8 Complies
09 2452 -5.10 8 Complies
CHO3 CHO6 CHO09
@ @ e @ e
l itk mx.' ::.. " "’1“ i ki iy i "I. il |=|a.m J_|”_
b | ] il
J i L I
A \, J y, T.ﬂ'{ \

Page 303 of 305




3L

Report No.: BTL-FCCP-2-2004H039

| Test Mode [ TX AC-20M Mode
Frequency Power Spectral Density Max. Limit
Ehrenmns] (MH2) (dBm/3kH2) (dBm/3kH2) Result
01 2412 -2.09 8 Complies
06 2437 -1.61 8 Complies
11 2462 -1.43 8 Complies
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Test Mode [ TX AC-40M Mode
Frequency Power Spectral Density Max. Limit
Cremmnz) (MH2) (dBm/3KH2) (dBm/3kHz) Rzl
03 2422 -6.27 8 Complies
06 2437 -6.03 8 Complies
09 2452 -5.55 8 Complies
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Report No.: BTL-FCCP-2-2004H039

End of Test Report
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